THIS SECTION COVERS MODEL 242

FIGURE 1. COMPRESSOR FRAME ASSEMBLY

12



UNITS
ig‘;_ NSQ‘;ER DESCRIPTION PER |—PARES
assyl 1|23
141 | 95200333 | PLUG, PIPE - HEX HEAD 3/4” s
1-2 | 30216055 | PLUG. OIL FILLER - COMPLETE (INCLUDES O-RING) 3
1-3 85022158 ¢« D-RING 1 1 1 2
1-4 32000655 DECAL, HAND TIGHTEN 1
15 | 95227302 | CAPSCREW - HEX 5/16-18x7/8" 6
1-6 95574651 GASKET - COPPER WASHER 6
1.7 | 32270597 | COVER, FRAME END 3
1-8 30439319 GASKET, FRAME ENDC COVER 1 1 1 2
1.9 | 32145146 | WHEEL, V-BELT 1
1-10 | 95077788 | » NUT - HEX 1/2-13 1
1-11 | 95716890 | o LOCKWASHER, SPRING - 1/2" ;
112 | 95053682 | o CAPSCREW - HEX 1/2-13x3-1/2" ;
1-13 95227302 CAPSCREW - HEX S5/186-18x7/8" 2
1-14 | 95079984 | CAPSCREW - HEX 5/16-18x1-1/4" 2
1-15 | 95674651 | GASKET - COPPER WASHER 4
116 | 32157349 | BRACKET INTERGOOLER CLAMP 1
1-17 AT127677 COVER, SHAFT END 1
1-18 | 32204539 | SEAL, OIL y 1| 2
1-18 | 30294985 | GASKET, SHAFT END COVER + 1] 2
120 | 90799289 | LOCKWIRE 5
121 | 30278667 | CAPSCREW - HEX 3/8-18x7/8" 2
1-22 30210298 CAP, CRANKPIN 1
1-23 | 32004152 | ROD, CONNECTING 2 2 | 2
1-24 32146052 CRANKSHAFT - COMPLETE 1
1.25 | 30210195 | » BUSHING, CRANKPIN 1
1.26 | 95433173 | » KEY, WOODRUFF 1
1-27 32012932 FRAME, COMPRESSOR 1
1-28 95053070 CAPSCREW - HEX 1/4-20x%1/2" 2
1-29 32270647 BAFFLE, LCW OIiL LEVEL SWITCH 1
1-30 32276313 SWITCH, LOW OIL LEVEL {OPTICGNAL) 1
1-31 85344651 PLUG, PIPE - HEX HEAD §/2" 1

13




FIGURE 2. MODEL 242 COMPRESSOR, 1ST AND 2ND STAGE CYLINDER

14



UNITS

':EF' PART DESCRIPTION PER P ARES
BR.| NUMBER ASSY.| 1 |2} 2
2-1 | 37008042 | TUBE ASSEMBLY, BREATHER 1
22 | 95082483 | CONNECTOR, TUBE - 5/16x1/8" 2
2-3 72062151 VALVE, RELIEF - 80 PSIG 1 1 2
2-4 895416335 NUT - HEX 1/4-2C 2
2.5 | 32035478 | LOCKWASHER, SPRING - 1/4" 2
2-6 | 95094298 | WASHER, FLAT - 1/4” >
2-7 32157356 CLAMP, TUBE - 3/4" 1
2-8 32125282 TUBE ASSEMBLY, FINNED - INTERCOQLER 1 4 1
2. | 95083275 | CONNECTOR, TUBE - 3/dx3/4" 1
2-10 | 30212682 | ELBOW, TUBE - 3/4x3/4" - INTERCOOLER 1
2-11 | 95038048 | BUSHING, REDUCING - 1x3/4" 2
2-12 | 32246548 CAPSCREW - HEX 3/8-16x1-3/4" 4
2.13 | 37127354 | AIRHEAD - HIGH PRESSURE 1
2.14 | 32246324 | GASKET, AIRHEAD - HIGH PRESSURE 1 111 ]2
2.15 | 32141194 | ASSEMBLY, SPACER/VALVE - HIGH PRESSURE 1 1|1
216 | 95416335 | » NUT- HEX 1/4-20 4
2-17 | 32035479 e LOCKWASHER, SPRING - 1/4” 4
2.18 | 32035461 | o SCREW, FILLISTER HEAD - 1/4-20x1/4" 4
2.19 | 32130891 | « SHIM, FINGER VALVE 1
2.20 | 30221176 | « VALVE, FINGER 2 2214
2-21 | 37127248 | « SPACER 1
2-22 | 32246332 | GASKET, SPACER 1 10112
2.23 | 95053557 | CAPSCREW - HEX 1/2-13x1-1/4" 4
2.24 | 95674701 | GASKET, COPPER - 1/2" 4
2.25 | 32233579 | GYLINDER, AIR - 2.5" - HIGH PRESSURE 1
2.26 | 30289870 | GASKET, FLANGE 1 10112
227 | 32198368 | SET, RING-2.5 1 1t 11]2
2.28 | 30288518 | PISTON, AIR - COMPLETE - 2.5 - HIGH PRESSURE 1 1] 1
2-2¢ | 30298020 | « RING, LOCK 2
2-30 | 851041986 CAPSCREW - HEX 1/2-13 x 2¢ 4
2-31 | 37127362 | AIRHEAD - LOW PRESSURE 3
2.32 | 32267551 | GASKET, AIRMEAD - LOW PRESSURE 1 11 ]2
2-33 | 32024283 | ASSEMBLY, SPACER/VALVE - LOW PRESSURE 1 111
2-34 | 32035485 e SCREW, FILLISTER HEAD - 1/4-20x1/4" 4
2-35 | 32217382 « WASHER, BELLEVILLE - 1/4" 4
2-38 30221170 s VALVE, FINGER 4 4 4 8
2-37 95416335 | « NUT - HEX 1/4-20 4
2.38 | 32035479 | « LOCKWASHER, SPRING - 1/4" 4
2.39 | 32035461 | « SCREW, FILLISTER HEAD - 1/4-20x1/2" 4
2-40 | 37127288 | « SPACER 1
2.41 | 32267544 | GASKET, SPAGER 1 1|1 }2
2-42 | 95053567 | CAPSCREW - HEX 1/2-13x1-1/4" 4 :
2.43 | 95674701 | GASKET, COPPER - 1/2° 4
2-44 | 37128535 | CYLINDER, AIR - 4" - LOW PRESSURE 1
2-45 | 30289870 | GASKET, FLANGE 1 111 |2
2-46 | 32184151 | SET, RING - 4 1 1112
2-47 30215263 PISTCN, AIR - COMPLETE - 4" - LOW PRESSURE 1 1 1
2.48 | 30208020 | « RING, LOCK 2
2-49 | 32246555 | WASHER, FLAT - 3/8" 4
2.50 | 32270408 | WASHER FLAT - 172" a

15




_-____'_"" IR INGERSOLL-RAND J 2 2
26 8
a T30 -
o5 P 23
&/

FIGURE 3. MODELS 242F10G ({Top), 242X10G (Bottom)
16



UNITS
Sg;' NSQEER DESCRIPTION PER |——rARES
‘ ASSY. 2| 3
COMMON PARTS FOR MODELS 242X10G & 242F10G
3-1 37155751 MUFFLER, DISCHARGE UNLOADER 1 1
3-2 37151485 | UNLOADER, DISCHARGE - 125 PSIG 1 1
3.2 37170917 | UNLCADER, DISCHARGE - 175 PSIG 1 1
3-3 32140493 | ENGINE, 10 HP GASOLINE 1
3-3 37120128 | ENGINE, 10 HP GASOLINE W/ALTERNATOR 1
3-4 32149494 | SET, SHEAVE/BUSHING 1
3-5 32166662 | V-BELT - A75 2 4 | 4
3-§ 32024127 | DECAL, ENGINE START 1
3-7 31385693 | VALVE, RELIEF - 200 P$iG - RECEIVER 1 3 1
3-8 32106551 | VALVE, BALL - SERVICE 1 1
3.9 32027120 | VALVE, MANUAL DRAIN 1 1
3-10 | 32002974 | BELTGUARD - COMPLETE 1
3-11 | 32174286 | VALVE, RELIEF - 325 PSIG - DISCHARGE 1 1 1
3-12 | 30286686 | DECAL, ROTATION ARROW 1
ENGINE SLOWDOWN DEVICE
32173049 | KIT, ENGINE SLOWDOWN DEVICE 1 1
95073821 | » SCREW - RD HD - #6x3/8 1
85750451 | » LOCKWASHER, SPRING - #6 1
32171258 | « BRACKET, SLOWDOWN CYLINDER 1
95866216 | « WASHER, SHAKEPROCF 5/16" 1 1
32169518 | « CYLINDER, SLOWDOWN 1 1
32166888 | + ROD, SLOW DOWN 1 1
30640596 | » CONMNECTOR, MALE - 1/8x1/8 - CYLINDER 1 1
32158701 | « TUBE, ENGINE SLOWDOWN - NYLON 1 1
30640569 | CONNECTOR, MALE - /8x1/6 - UNLOADER 1 1
MODEL 242X10G
3-13 | 32162513 | TUBE ASSY, COMPRESSQR/UNLOADER 1
3-14 | 32145898 | TIGHTENER ASSEMBLY - BELT 2
3-15 | 32013898 | GAUGE, PRESSURE 1 1 1
3-16 | 32022915 | DECAL, T30 1
3-17 | 32208165 | BRACKET, RECEIVER MOUNTING 2
3-18 | 32034134 | U-BOLT - AIR RECEIVER 2
3-18 | 32014029 | RECEIVER, AIR - 4 GAL. 1
3.20 | 32140576 | SUBBASE ASSEMBLY 1
MODELS 242F10G
3-21 | 30219802 | CLIP, BELT TIGHTENER 2
3.22 | 32145898 | TIGHTEMER ASSEMBLY - BELT 2
3-23 | 32013872 | GAUGE, PRESSURE 1 1 1
3-24 | 32004103 | DECAL, DRAIN 1
3-25 | 32022023 | DECAL, T30 1
3-26 | 32024135 | RECEIVER ASSY, 30 GAL. - 242F10G 1
3-27 | 30288054 | DECAL, INGERSOLL-RAND 1
3-28 | 32028441 | TUBE ASSY, COMPR/UNLDR - 242F10G 1
OPTIONAL EQUIPMENT
32050361 SUPPORT, BATTERY 1
35546282 | HOLDDOWN, BATTERY 1
. BATTERY - 12 VOLT 1

“* PURCHASE FROM YOQUR LOCAL INGERSOLL-RAND DISTRIBUTOR.
“* NOT SHOWN IN ILLUSTRATION.

17




FIGURE 4. TYPICAL COMPRESSOR DRIVE, RECEIVERS AND ACCESSORIES

UNITS
ﬁg‘; NS;@ER DESCRIPTION PER | ARES
: AssY.l 1123
4-1 o MOTOR, ELECTRIC 1
42 . PULLEY, MOTOR 1
4-3 . BELT, "V 2 2 | 2
44 | 32192197 | TIGHTENER, BELT - COMPLETE 1
4-5 32250813 RECEIVER ASSEMBLY - 80 GAL., HCRIZOCNTAL - 200 PSIG 1
4.5 32251837 RECEIVER ASSEMBLY - 80 GAL., HORIZCNTAL - 260 PSIG 1
46 | 32192163 | RECE!VER ASSEMBLY - 80 GAL., VERTICAL - 200 PSIG 1
47 | 31385693 | VALVE, RELIEF - 200 PSIG (RECEIVER) 1 1
47 | 32174789 | VALVE. RELIEF - 260 PSIG (RECEIVER) 1 1
48 | 32013872 | GAUGE, PRESSURE - 300 PSIG s 1|1 ]
49 | 37005907 | SWITCH, PRESSURE - NEMA 1 - 200 PSIG P I PO
4-9 | 37005823 | SWITCH, PRESSURE - NEMA 1 - 250 PSIG "R IR RPN
4-10 | 32027120 | VALVE, MANUAL DRAIN 1
4-11 32180234 VALVE, BALL - 3/4" (SERVICE VALVE) ALL 80 GAL. RECEIVERS 1 1
412 | 32141558 | VALVE, CHECK 1 1
413 | 32174286 | VALVE RELIEF - 325 PSIG (DISCHARGE) 1 1
4-14 | 32223190 | BELTGUARD - COMPLETE 1
** 32195224 SUBBASE ASSEMBLY - FOR BASE PLATE UNITS 1
~ | 27170917 | UNLOADER, DISCHARGE - 175 PSIG - CONSTANT SPEED 1
~ | 37119245 | UNLOADER, DISCHARGE - 175 PSIG - DUAL CONTROL ,
. 37185751 MUFFLER, DISCHARGE UNLOADER 1
| 32212648 | KiT, DECAL 1
OPTIONAL EQUIPMENT
415 | 32005282 | TRAP, AUTOMATIC DRAIN 1
4.186 | 32180200 VALVE, BALL - /4" 1 1
417 | 32244600 | COIL, AIR COOLED AFTERCOOLER 1 1

* SPECIFY DISCHARGE PRESSURE OF COMPRESSCR AND COMPLETE MOTOR NAMEPLATE DATA.

** NOT SHOWN IN ILLUSTRATION.

18




1
O
N
o
Lt
c
a
=
O
&

DISCHARGE
1"

g
A
[

FIGURE 5. AIR COOLED AFTERCOOLER OPTION.

19

TO

RECEIVER



affexoed (sosswidwon |Bng) xednd - X140
191000134y P00 I - DYDY

aunssald UbiH - dH
JaA1809Y |eRIOZUOH ~ ZHOH

J3NB0TY [BOIHBA - LHTA
2IN583ld Mo - d1

‘uonenBa.
dojs pue uels alewone Y paddinbs situn uo seasoal 0} Jajooaisye wod (OL#) Buiysng Buonpal Jo) pejeaipul uoipsod 1B pajleisul S| SAIBA Xo3U0 I LYHLSNTT LON -~ 4

‘UOOBUUOD JApeojun Je (g#) MoqIT aqn | Jo aoeid Uf Pesn S1 J00aULOD JBW ‘aILVHESNTI.LON - «

- - - - - - z I z I | I - MOHHD FATVYA| BSSLVLZE| W
z ! z - - - - b - . - - - JZILXGG - TVIN HOLOANNQD] 927€8056( .
z } z ' I b p L z ! I I I NSd §2€ - 43N "AATVA] 88ZvRLLZE| €1¢
F . . - - - . - - - . - - HIAYOINIVIVOY - 3ant| 0L916Z2E| Z1g
. } - - - . - - - - - - - HIAAVOINMVOYOY - 38N4| 62816Z2E| 218
- - z - - - - - - - . - - HAAVOTINNOVOY - 3dnL| LLSLSTTE] 21§
- . - l - - - - - - - - - HAGYOTINNOWOY - 3anL| vLZISCEE} Z1g
- - - - I - - - - . - - - HAAYOINMOYOY - 39NnL| PLLOGZEEL Zi-s
- - - - - I - - - - . - - HIAYOTINNOYIY - 3dnL| 5660S2TE| 21§
. - - - . . z - . - - . . HIAIFOAYOVOY - FANL| LEZILSZZE| ZI-s
- - - - - - - l . - - . - HAAIFOYOYOY - 38NL[ £08l82ZE| 21
" - - - - - - - Z - - - - HIAIFDFWOVOY -J8NL| ZTGLGLLE| 216
- . - - - - - - - I - - - HAAFOAMOYIVY - I8NL] 85LSZCE| 16
- - - - - - - - - - ! - - HIAIFDIHOVYIY - Jd9NL| ¥990S8Z2E) Z1-§
- - . - - - - - - - - L - HIAIFOAWIVIY - F8NL| 6160522 IS
Z I z L b ! z L Z I I L I IVOVHOSSIHANOD -~ 3GnL) 1S06L2ZE| LIS
v z v z z 2 Z b Z I b I I JZNLXPIE - ONIDNATY 'ONIHSNE| 8668.122| OL-S
z 1 Z L 1 b z l Z I ! b b CLILXSG 3aNL AMOE1A| 0L0SFLZEL 65
v z v £ € € 9 z 9 £ £ £ z JZILXSIG- 38N1 'AOETA| S62LE0S6] 85
b ! Z 1 ! L z ! pa ! 1 1 ! d7- QNYNSLTEE "HOVYME| S682LZTE| L6
z } z I } | Z } 2z } } } } dH - QYvNOLTEE 'A0vea) ereslee| ¢¢
z ! d ! } I z b z ! ! ! ) HFI0ODYALAY 00| 008vrZZE| o5
8z vl 6T 4! vl ¥i 6z vl 8e trh vl i vl ONITIHA-4198 'MIHOS| 950.81ZE] -6
z ! z ! } b z ! z b b ! ! VOV - QUVYNDL1EY 'HIAOD| Zeolegee] ¢
g 4 8 4 14 v g 4 2] 4 4 4 4 JFIEXGL-/E - ONIddVL 'AINOS| 5020002¢| 26
Zz l z I I ! z I z I I I b ANYNOLIE8 Mova| 0v0i8ZZEl 14
Xdd | LU3A | X740 | LE3A | ZH0H | ZHOH | X1da | Laan [ X1da [ Ld3A [ ZHOH | 240H
wo ["wve [wve | wo | e | e | ve [ ve | ve | o | Tve | Tve |3Lvd ¥3awnN | "ON
ozl | ozh | 08 09 08 oo foeL |ocr | o8 08 02 09 |asve NOLLI¥OS3a I¥vd |43
a33dS LNYLSNOD d01S 3 LYVLS DILYWOLNY
ALILNYND

20



STEP SAVER KITS

For your convenience, the fellowing repair and/or spare paris for Model 242 are available in kits. When ordering, include
the Part Number and Descriptien as shown.

PART NUMBER KIT DESCRIPTION
32298234 T30 SELECT COMPRESSOR LUBRICANT (QUART)
32249284 KIT, VALVE/GASKET
32168318 KIT, RING/GASKET
32127381 KIT, BEARING/CONNECTING ROD
32249302 KIT, GASKET
NOTES:

21






